o STEELER

P SONKOLKA
www.steelerpl

MITSUBISHI PAJERO

/

INSTRUKCJA MONTAZU
(Ptyta wciggarki)

FITTING INSTRUCTION

(Winch plate)
MHCTPYKI U MOHTaXXa

(JTebenka maacTHHBI)

MONTAGEANLEITUNG

(Winch Platte)

PAJERO-PW



Wykaz elementow:
Specification of full assembly:
CHHCOK 3JIEMEHTOB TIOHHHTI Q.

Liste der Elemente:

. Ptyta wciagarki (szt. 1)
Winch plate (1 pc.)
Jlebenka miactunsl (mT.1)
Winch Platte (st.1)

. Zamocowanie prawe | (szt. 1)
Right attachment I (1 pc.)
Kpemnenue npasoe | (mr.1)
Montage rechts | (st.1)

. Zamocowanie lewe | (szt. 1)
Left attachment | (1 pc.)
Kpemnenue nesoe | (mr.1)
Montage links | (st.1)

Kperutenust Il (mr.2)
Befestigungen Il (st.2)

. Podktadka I (szt.2)
Washer I (2 pcs.)
[laii6a I (mr.2)
Unterlegscheibe I (st.2)

. Podktadka Il (szt.2)
Washer Il (2 pcs.)
laii6a Il (mrt.2)
Unterlegscheibe 11 (st.2)

. Szpilka M12x25 (szt. 2)

Skewer M12x25 (2 pcs.)
Imumeka M12x25 (1rt.2)
Stecknadel M12x25 (st.2)

. Zamocowanie 1l (szt.2)
Attachment 11 (2 pcs.)




Cnucok COCAMHUTECJIbHBIX 3JICMCHTOB

Wykaz elementow lacznvych:

Connecting components:

Die Auflistung der Elemente:

M10x35 — (10)

Sruby (szt.) M10x50 — (4) Nakretki (szt.)
Screws (pcs.) (drobnozwojna-fine tread) | Nuts (pcs.) M10 - (10)
Bosnrer (mT.) M12x140 — (2) laiiku (mT.) M12 - (4)

Schrauben (st.)

M12x25 — (2)
(szpilka-skewer)

Muttern (st.)

Podktadki (szt.)
Washers (pcs.) 0 11— (24)-XL
[aii6p1 (1it.) 13- (4)

Unterlegscheiben(st.)

17046 Nm
19

Czas montazu ; ;
N2 Fitting time (‘-%YS)

s Bpems MonTaxa N
- Montagezeit 1

A2

UWAGA: Foli¢ usung¢ dopiero po montazu!
ATTENTION: Foil remove after fitting!
BHUMAHME: I]ennoghan cname monvko nocie
3aeepuienue monmanica!

HINWEIS: Die Folie soll erst nach der Montage entfernt
werden!



Montaz / Fitting / MonTax / Montage
PAJERO-PW

Sruby (szt.)
Screws (pcs.)
Bourer (mrt.)
Schrauben (st.)

Podktadki (szt.)
Washers (pcs.)
[ait6sr (mT.)
Unterlegscheiben (st.)

Nakretki (szt.)
Nuts (pcs.)
Taiiku (mt.)
Muttern (st.)

A M10x35 011(x2) - XL M10
B M10x50
(Drobnozwojna g11-XL | -
- fine thread)
C M12x140 713 M12
D M12x25 713 M12

D — szpilka / Skewer/ mmunska/ Stecknadel

13,9kg




Montaz (zdjecia) | Fitting (pictures) / MonTax (potorpadumn)

/ Montage (Fotos)

4N 1"

17346 Nm
19

16/08/2011



16/0872011

o —







16/08/2011







16/08/2011




WV L
T

o

18/08/2011




18/08/2011







-

e

P - e

18/08/2011

el n18/08/201




()
&\
N
o0
(@
Mo
o0
i




..l .l
o (am)
N N
B 4 Wit
o0 / o0
(am 3 o
(0 0) o0
— -—




Hebel zabezpieczajacy (gtéwny wytacznik pradu)
montuje si¢ w dowolnym miejscu pod maska.

Security main breaker is mounted anywhere under the hood.



